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SECTION 1: Customer information
Company Name : NEC CASIO Mobile Communications, Ltd.
Address . 1753 Shimonumabe, Nakahara-ku, Kawasaki, Kanagawa 211-8666 Japan
Telephone Number . +81-44-455-8045
Facsimile Number . +81-44-455-8025
Contact Person : Kazuhiro Kurihara
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment . Digital Portable Cellular Telephone
Model No. : KMP7N4Y1-2A
Serial No. . Refer to Section 4, Clause 4.2
Rating : DC3s8Vv
Receipt Date of Sample . December 23, 2010
Country of Mass-production  :  Japan
Condition of EUT . Production prototype
Modification of EUT . No Modification by the test lab
2.2 Product description

Model No: KMP7N4Y1-2A, (referred to as the EUT in this report), is the Digital Portable Cellular Telephone.

Radio Specification

Bluetooth module of the product (FCC ID: A98-TBP4266):

Bluetooth (Ver.2.1 + EDR)

Equipment Type Transceiver
Frequency of Operation 2402-2480MHz
Other Clock Frequency 19.2MHz

Type of Modulation FHSS

Bandwidth & Channel spacing 1MHz & 1MHz
Antenna Connector Type Integrated antenna

. The hopping sequence is pseudorandom

. All channels are used equally on average

. The receiver input bandwidth equals the transmit bandwidth
. The receiver hops in sequence with the transmit signal

In accordance with the Bluetooth Industry Standard, the system is designed to comply with all of the regulation in
Section 15.247 when the transmitter is presented with a continuous data (or information) system.

In accordance with the Bluetooth Industry Standard, the system does not coordinate it channels selection/hopping
sequence with other frequency hopping systems for the express purpose of avoiding the simultaneous occupancy of
individual hopping frequencies by multiple transmitters.

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
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Other radio Specification

WLAN (IEEE802.11b/g/n (SISO/HT20)

Equipment Type

Transceiver

Frequency of Operation

2400-2483.5MHz

Other Clock Frequency

19.2MHz

Type of Modulation

DSSS, OFDM

Antenna Connector Type

Integrated antenna

GSM

Equipment Type

Transceiver

Frequency of Operation

[Up Link]

GSM850: 824 — 849MHz
PCS: 1850 — 1910MHz
[Down Link]

GSM850: 869 — 894MHz
PCS: 1930 — 1990MHz

Other Clock Frequency 19.2MHz
Type of Modulation GMSK
Channel spacing 200kHz

Antenna Connector Type

Integrated antenna

W-CDMA

Equipment Type

Transceiver

Frequency of Operation [Up Link]
Band V: 824 — 849MHz
[Down Link]
Band V: 869 — 894MHz
Other Clock Frequency 19.2MHz
Type of Modulation QPSK
Channel spacing 5MHz

Antenna Connector Type

Integrated antenna

GPS

Equipment Type Receiver

Receiver Type Direct Downconversion
Frequency of Operation 1575.42MHz

Other Clock Frequency 19.2MHz

Antenna Connector Type

Integrated antenna

RFID

Equipment Type Transceiver
Frequency of Operation 13.56MHz
Type of Modulation ASK

Antenna Connector Type

Integrated antenna

*This test report applies for Bluetooth.

UL Japan, Inc. SHONAN EMC Lab.
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SECTION 3: Test specification, procedures & results

3.1

Test Specification

Test Specification

Title

FCC Part 15 Subpart C: 2010, final revised on December 6, 2010 and effective

January 5, 2011

FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz

*The revision on December 6, 2010 does not affect the test specification applied to the EUT.

3.2 Procedures and results
Item Test Procedure Specification Worst Margin Results Remarks
FCC: ANSI C63.4:2003 FCC: Section 15.207 [QP]
7. AC powerline conducted 21.7dB, 0.16911MHz, N,
emission measurements Bluetooth Tx, 3DH5, 2441MHz
Conducted .
. Complied -
Emission [AV]
26.0dB, 0.16911MHz, N,
Bluetooth Tx, 3DH5, 2441MHz
Carrier FCC: FCC Public Notice  |FCC: Section15.247(a)(1)
Frequency DA 00-705 Complied | Conducted
Separation
20dB FCC: FCC Public Notice  |FCC: Section15.247(a)(1)
. DA 00-705 Complied | Conducted
Bandwidth
Number of FCC: FCC Public Notice  |FCC: Section15.247(a)(1)(iii)
. DA 00-705 See data. .
Hopping Complied | Conducted
Frequency
. FCC: FCC Public Notice  |FCC: Section15.247(a)(1)(iii) .
Dwell time DA 00-705 Complied | Conducted
Maximum Peak |FCC: FCC Public Notice |FCC: Section15.247(a)(b)(1)
DA 00-705 Complied | Conducted
Output Power
Spurious FCC: FCC Public Notice [FCC: Section15.247(d)
. DA 00-705 9.4dB
Emission & 12205.00MHz, AV, Vert. Complied | COMoucted
Band Edge Bluetooth Tx, 3DHS, 2441MHz Radiated
Compliance

Note: UL Japan, Inc.’s EMI Work Procedures No.QPMO5 and QPM15.

* In case any questions arise about test procedure, ANSI C63.4: 2003 is also referred.

UL Japan, Inc. SHONAN EMC Lab.
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FCC 15.31 ()
This EUT provides stable voltage(DC2.9V, 2.2V, 1.8V and 1.35V) constantly to RF Part regardless of input voltage.

Therefore, this EUT complies with the requirement.

FCC Part 15.203 Antenna requirement
It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

3.3 Addition to standard

Item Test Procedure Specification Worst margin Results Remarks
99% Occupied IC: RSS-Gen 4.6.1 [IC: RSS-Gen 4.6.1 N/A N/A Conducted
Bandwidth

Other than above, no addition, exclusion nor deviation has been made from the standard.
34 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Item Frequency range No.1 SAC™YSR™ (x) No.2 SAC/SR () No.3 SAC/SR ()
Conducted emission
Radiated emission 30MHz-300MHz 4.7 dB 45dB 4.7dB
(Measurement distance: 3m) 300MHz-1GHz 45dB 4.6 dB 4.6 dB
1GHz-13GHz 3.9dB 3.9dB 4.0dB
Radiated emission 13GHz-18GHz 4.8dB 4.8dB 4.8dB
(Measurement distance: 1m) 18GHz-25GHz 4.4dB 4.2dB 4.2dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than site margin.

Radiated emission test
The data listed in this test report has enough margin, more than site margin.

Antenna port conducted test

Power Measurement uncertainty above 1GHz for this test was: () 0.8dB

Conducted emissions Measurement (below 1GHz) uncertainty for this test was: (+) 1.1dB
Conducted emissions Measurement (1G-3GHz) uncertainty for this test was: () 1.2dB
Conducted emissions Measurement (3G-18GHz) uncertainty for this test was: () 2.9dB
Conducted emissions Measurement (18G-26.5GHz) uncertainty for this test was: (x) 3.4dB
Bandwidth Measurement uncertainty for this test was: () 5.4%

UL Japan, Inc. SHONAN EMC Lab.
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35 Test Location

UL Japan, Inc. Shonan EMC Lab.

1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN

Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC; . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration h . measuremen
Height (m) / horizontal .
No. No. - t distance
conducting plane
g No.1 Semi-anechoic 697847 2973D-1 20.6 x 11.3x 7.65 | 20.6 x 11.3 10m
chamber
[ No-2 Semi-anechoic 697847 2973D-2 20.6 x 11.3x 7.65 | 20.6 x 11.3 10m
chamber
[ No.3 Semi-anechoic 697847 2973D-3 127x7.7x535 | 127x7.7 5m
chamber
[0 No.4 Full-anechoic chamber | - - 8.1x5.1x3.55 8.1x5.1 -
[0 No.1 shielded room - - 6.8x4.1x27 6.8x4.1 -
[0 No.2 shielded room - - 6.8x4.1x27 6.8x4.1 -
X No.3 shielded room - - 6.3x4.7x27 6.3x4.7 -
[0 No.4 shielded room - - 44X4TXx27 4.4x 4.7 -
X No.5 shielded room - - 78x6.4x%x27 7.8x6.4 -
[0 No.6 shielded room - - 7.8Xx6.4%x27 7.8x6.4 -

3.6  Testset up, Data of EMI, and Test instruments

Refer to APPENDIX.

UL Japan, Inc. SHONAN EMC Lab.

1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Mode(s)

Bluetooth (BT): Transmitting (Tx), Payload: PRBS9

Inquiry

Details of Operating Mode(s)

Test Item

Mode

Tested frequency

Conducted Emission, Tx (Hopping off) DH5, 3DH5 2402MHz
Spurious Emission 2441MHz
(Conducted/Radiated) 2480MHz
Carrier Frequency Separation Tx (Hopping on) DH5, 3DH5 2402MHz
Inquiry 2441MHz
2480MHz
20dB Bandwidth Tx (Hopping off) DH5, 3DH5 2402MHz
Inquiry 2441MHz
2480MHz
Number of Hopping Frequency Tx (Hopping on) DH5, 3DH5 -
Inquiry
Dwell time Tx (Hopping on), -
-DH1, DH3, DH5
-3DH1, 3DH3, 3DH5
Inquiry
Maximum Peak Output Power Tx (Hopping off) DH5, 3DH5 2402MHz
Inquiry 2441MHz
2480MHz
Band Edge Compliance Tx DH5, 3DH5 2402MHz
(Conducted) -Hopping on 2480MHz
-Hopping off
99% Occupied Bandwidth Tx DH5, 3DH5 2402MHz
-Hopping on 2441MHz
-Hopping off 2480MHz

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
telephone: +81 463 50 6400 / facsimile: +81 463 50 6401
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4.2 Configuration and peripherals
[Conducted emission]
A 1 2
B (| AC 120v/60Hz
[Other tests]
A

* Setup was taken into consideration and test data was taken under worse case conditions.

Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer Remark
A | Digital Portable KMP7N4Y1-2A | 004401200620017 *1) | NEC CASIO Mobile | EUT
Cellular Telephone 004401200620033 *2) | Communications, Ltd.
004401200620355 *3)
B | AC Adaptor MAS-BH0008- QLA MITSUMI -
A002

*1) Used for Conducted Emission tests.
*2) Used for Antenna Terminal tests.
*3) Used for Radiated Emission tests.

List of cables used

No. Name Length (m) Shield Remark
Cable Connector

1 DC Cable 1.6 Shielded Shielded -

2 AC Cable 0.6 Unshielded Unshielded -

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
telephone: +81 463 50 6400 / facsimile: +81 463 50 6401
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains
Network (AMN) and excess AC cable was bundled in center.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Shielded Room.
The EUT was connected to a LISN (AMN).
An overview sweep with peak detection has been performed.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Detector : QP and AV
Measurement range 1 0.15-30MHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
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SECTION 6: Radiated Spurious Emission

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the

Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Test Antennas are used as below;

Frequency 30MHz to 300MHz | 300MHz to 1GHz Above 1GHz

Antenna Type Biconical Logperiodic Horn

Frequency Below 1GHz Above 1GHz

Instrument used Test Receiver Spectrum Analyzer

Detector QP PK AV

IF Bandwidth BW 120kHz(T/R) RBW: 1MHz RBW: 1MHz
VBW: 3MHz VBW: See Data *1)

Test Distance 3m 3m (below 13GHz),
1m*3) (above 13GHz),

*1) Used for the band edge of the carrier and the harmonics that can be measured. The VBW is based on the inverse of the
duty cycle (see Appendix).

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30M-25GHz
Test data : APPENDIX
Test result : Pass
No.3 Semi-Anechoic Chamber (Antenna angle) oo baomtn No.3 Semi-Anechoic Chamber (Antenna angle) R e aeyen

Horn Antenna -I‘ 0.deg.

3m/3t
3m/3t

Blconlcal/Antenna 0 deg.
Logperiodic Antenna

Measuring Receiver

TurnTable TurnTable

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
telephone: +81 463 50 6400 / facsimile: +81 463 50 6401
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SECTION 7: Antenna Terminal Conducted Tests

Test Procedure

The tests were made with below setting connected to the antenna port.

Test Span RBW | VBW Sweep time Detector | Trace Instrument used
20dB Bandwidth 3MHz 30kHz 100kHz Auto Peak Max Hold | Spectrum Analyzer
99% Occupied Enough width to display | 1to 3% | Three times| Auto Sample Max Hold | Spectrum Analyzer
Bandwidth 20dB Bandwidth of Span | of RBW
Maximum Peak - - - Auto Peak - Power Meter
Output Power (Sensor: 50MHz BW)
Carrier Frequency 5MHz or 3MHz 51kHz 160kHz Auto Peak Max Hold | Spectrum Analyzer
Separation or 30kHz| or 100kHz
Number of Hopping | 30MHz 300kHz | 1MHz Auto Peak Max Hold | Spectrum Analyzer
Frequency
Dwell Time Zero Span 1MHz 3MHz As necessary capture | Peak Max Hold | Spectrum Analyzer
the entire dwell time
per hopping channel
Conducted Spurious | Less or equal to 5GHz 100kHz | 300kHz Auto Peak Max Hold | Spectrum Analyzer
Emission (Range: 30MHz-25GHz)
Conducted Spurious | 20MHz 100kHz | 300kHz Auto Peak Max Hold | Spectrum Analyzer
Emission Band Edge
compliance

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data
Test result

: APPENDIX
: Pass

UL Japan, Inc. SHONAN EMC Lab.
1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
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APPENDIX 1: Photographs of test setup

UL Japan, Inc. SHONAN EMC Lab.

1-22-3 Megumigaoka Hiratsuka-shi Kanagawa-ken 259-1220 JAPAN
telephone: +81 463 50 6400 / facsimile: +81 463 50 6401



Company
Kind of EUT
Model No.
Serial No.

Remarks

DATA OF CONDUCTED EMISSION TEST

NEC CASIO Mobile Communications, Ltd.
Digital Portable Cellular Telephone
KMP7N4Y1-2A

004401200620017

. UE + Battery + AC Adaptor

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode
Report No.

Power
Temp./Humi.

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2011701705

Bluetooth, Tx, DH5, 2402MHz
31EE0214-HO-03-B
AC120V/60Hz(AC adaptor)
20deg.C./723%

Yohsuke Matsuzawa

80 -
— Limit2(QP)
70 ~ — — Limit2(AV)
60 ) N(PK)
_ @ N(QPZAV)
>
5 -
3 50 - ——— L1(PK)
= Tl - L1(QPZAV)
o 40
[
=
=
— 30
LL
o
il
20 WM
| | l)‘j
(Wil /u"‘,‘/V\, \N'ly“vh”“vuyi‘ m“m’M‘J\W‘v}/ﬂhnJl“w‘ M-a\
10
0
15 .2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHZz]
Fre Reading CFac Results Limit Margin
No “ <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHZ] | [dBuv] | [dBuv] | [dB] [ [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] [dB]
1 0.15000 29.9 9.0 126 425 216 66.0 56.0 235 344 N
2 0.19831 24.6 145 12.6 37.2 271 63.6 53.6 26.4 26.5 N
3 0.83387 10.1 -— 12.6 227 -— 56.0 46.0 333 -— N
4 1.20150 136 -— 12.6 26.2 -— 56.0 46.0 29.8 -— N
5 1.37705 165 e 126 29.1 e 56.0 46.0 26.9 e N
6 2.01672 16.7 - 127 29.4 - 56.0 46.0 26.6 - N
7 0.15000 29.7 9.2 126 66.0 56.0 237 342 L1
8 0.19841 23.6 142 126 63.6 536 274 268| L1
9 0.86446 12.3 -— 12.6 -— 56.0 46.0 311 -— L1
10( 1.16993 128 -— 12.6 -— 56.0 46.0 30.6 ---] L1
11| 1.40050 16.6 -— 126 -— 56.0 46.0 26.8 ---] L1
12| 2.00621 16.8 - 127 - 56.0 46.0 26.5 ---] L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]

14



DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2011701705

Company NEC CASIO Mobile Communications, Ltd. Mode Bluetooth, Tx, DH5, 2441MHz
Kind of EUT Digital Portable Cellular Telephone Report No. 31EE0214-HO-03-B
Model No. KMP7N4Y1-2A Power AC120V/60Hz(AC adaptor)
Serial No. 004401200620017 Temp./Humi. 20deg.C.723%
Remarks . UE + Battery + AC Adaptor
Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer Yohsuke Matsuzawa
80 ~ Limit1(QP)
70 — — — Limit2(AVY)
60 N(PK)
= ¢ X N(QP/AV)
@ 50 = — L1(PK)
= \\ rT Tl T - - - L1(QP/AV)
S 40 —
8
© - A il
= Q, Nlal M’}J,v\m ”»‘“ \
o 30 a J o WM“
[a'ed I ‘\T/‘
X 0 p
20 ww
i ,vm,,‘”,,w,,\\»«W‘
10
0
A5 .2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHZz]
Freq Reading CFac Results Limit Margin
No ) <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHz] | [dBuv] | [dBuv] | [dB] | [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] | [dB]
1| o0.15000] 303 93| 126| 429 219 660l 560[ 231 341 N
2| 025346| 198 -—-| 126| 324 -—-| e16| 516| 292 -—| N
3 054746 8.7 -— 12.6 213 -— 56.0 46.0 34.7 -— N
4| 116750 136 -—-| 126| 262 -—-| 60| 460| 298 -—| N
5| 143530 175 -—-| 126| 301 -—-| 60| 460| 259 —| ~
6| 191633 164 -—| 127| 291 -—-| 60| 460| 269 —| N
7| o0.1s000| 304 95| 126 660| 560 230 339| L1
8| 024675 201 -—-| 126 -—-| e18| 518 291 —| 1
9| 064595 136 --—-| 126 -—-| 560 460| 298 -—
10| 111710 142 -—-| 126 -—-| 60| 460| 292 —| 1
11 1.34071 14.8 -— 12.6 -— 56.0 46.0 286 --— L1
12| 191340 163 -—| 127 -—-| 60| 460| 270 —| 1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]
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Company
Kind of EUT
Model No.
Serial No.

Remarks

DATA OF CONDUCTED EMISSION TEST

NEC CASIO Mobile Communications, Ltd.
Digital Portable Cellular Telephone
KMP7N4Y1-2A

004401200620017

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode
Report No.

Power

. UE + Battery + AC Adaptor

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Temp./Humi.

Date : 2011701705

Bluetooth, Tx, DH5, 2480MHz
31EE0214-HO-03-B
AC120V/60Hz(AC adaptor)
20deg.C./723%

Yohsuke Matsuzawa

80 -
Limit1 (QP)
70 ~ — — Limit2(AV)
60 N(PK)
o Y
= P % N(QPZAV)
: N —
3 50 - — L1(PK)
S, Tl - L1(QPZAV)
(0] oM
o 40—y
o] 1
S
— 30 Ty S
LL N [ \
o d A \ ‘)
20 - b
/i
| | f
AT wljﬂ\wmgmmqw ,&V
10
0
A5 2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHZz]
Fre Reading CFac Results Limit Margin
No “ <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHZ] | [dBuv] | [dBuv] | [dB] [ [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] [dB]
1 0.15000 27.8 8.4 126 404 21.0 66.0 56.0 256 350 N
2 0.19299 225 132 12.6 351 25.8 63.9 539 28.8 281 N
3 0.27114 17.2 - 12.6 29.8 - 61.0 510 312 - N
4 1.04534 12.3 -— 12.6 24.9 -— 56.0 46.0 311 -— N
5 1.44749 175 e 126 30.1 e 56.0 46.0 25.9 e N
6 1.93486 196 - 127 323 - 56.0 46.0 237 - N
7 0.15000 29.8 9.4 126 66.0 56.0 236 340| L1
8 0.19299 22.6 134 126 63.9 539 28.7 279 L1
9 0.27114 175 —-—= 12.6 —-—= 61.0 510 309 -— L1
10( 1.03071 126 -— 12.6 -— 56.0 46.0 30.8 ---] L1
11 1.44318 153 -— 12.6 -— 56.0 46.0 281 --— L1
12| 1.95540 198 - 127 - 56.0 46.0 235 ---] L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]
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Company
Kind of EUT
Model No.
Serial No.

Remarks

DATA OF CONDUCTED EMISSION TEST

NEC CASIO Mobile Communications, Ltd.
Digital Portable Cellular Telephone

KMP7N4Y1-2A
004401200620017

. UE + Battery + AC Adaptor

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode
Report No.

Power
Temp./Humi.

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2011/01/05

Bluetooth, Tx, 3DH5, 2402MHz
31EE0214-HO-03-B
AC120V/60Hz(AC adaptor)
20deg.C./723%

Yohsuke Matsuzawa

80 -
— Limit2(QP)
70 ~ — — Limit2(AV)
60 N(PK)
o Y
= P % N(QPZAV)
5 -
3 50 - — L1(PK)
= = et T - - L1(QP/AV)
0]
> 40
[ |
el /|
g
—_— 30 Wl W T
LL [l
o 0
i
20 N
I ‘ | L
Wy ;‘,‘\A’,w'ww\ﬁ\“#;llﬂ‘\lwx,\l‘vw*w\ M
10
0
15 .2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHZz]
Fre Reading CFac Results Limit Margin
No “ <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHZ] | [dBuv] | [dBuv] | [dB] [ [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] [dB]
1 0.16954 29.8 135 126 42.4 26.1 64.9 54.9 225 28.8 N
2 0.27505 158 -— 12.6 284 -— 60.9 50.9 325 -— N
3 052124 10.1 - 12.6 227 - 56.0 46.0 333 - N
4 1.38149 17.6 -— 12.6 30.2 -— 56.0 46.0 258 -— N
5 1.71473 179 e 126 305 e 56.0 46.0 255 e N
6 1.98667 20.0 - 127 327 - 56.0 46.0 233 - N
7 0.16954 26.8 135 126 64.9 54.9 255 288| L1
8 0.26985 20.3 -— 126 -— 611 511 28.2 ---] L1
9 0.52872 104 -— 12.6 -— 56.0 46.0 33.0 -— L1
10f 1.39672 17.8 -— 12.6 -— 56.0 46.0 25.6 ---] L1
11 1.74439 17.6 -— 12.6 -— 56.0 46.0 258 --— L1
12| 1.98667 196 - 127 - 56.0 46.0 237 ---] L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]
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Company
Kind of EUT
Model No.
Serial No.

Remarks

DATA OF CONDUCTED EMISSION TEST

NEC CASIO Mobile Communications, Ltd.

Digital Portable Cellular Telephone
KMP7N4Y1-2A
004401200620017

. UE + Battery + AC Adaptor

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode

Report No.

Power
Temp./Humi.

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2011701705

Bluetooth, Tx, 3DH5, 2441MHz
31EE0214-HO-03-B
AC120V/60Hz(AC adaptor)
20deg.C./723%

Yohsuke Matsuzawa

80 -
Limit1 (QP)
70 ~ — — Limit2(AV)
60 ) N(PK)
_ © ¢ N(QPZAV)
>
5 -
3 50 - — L1(PK)
= R R T o e e i L1(QPZAV)
© (&)
> 40 ‘
[ \
= !
S ? |
— 30 Gl e i
é ‘ ‘ My
| WU“ I ‘»HIM\
20 ‘ I X T | W W
AL i i )J(‘t,,‘fr(«}/w‘wuw{u}"p i
10
0
A5 2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHz]
Fre Reading CFac Results Limit Margin
No “ <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHZ] | [dBuv] | [dBuv] | [dB] [ [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] [dB]
1 0.16911 30.7 16.4 126 43.3 29.0 65.0 55.0 217 26.0 N
2 0.21891 20.7 -— 12.6 333 -— 62.8 528 295 -— N
3| 0.34152 119 - 126 245 - 59.1 49.1 346 --——-| N
4 0.52033 105 -— 12.6 231 -— 56.0 46.0 329 -— N
5 1.52755 121 e 126 24.7 e 56.0 46.0 313 e N
6 1.90352 199 54 127 326 181 56.0 46.0 234 279 N
7 0.16590 28.9 15.6 126 65.1 55.1 236 269| L1
8 0.21300 9.3 -— 126 -— 63.0 53.0 41.1 ---] L1
9| 0.34212 16.8 - 126 - 59.1 49.1 297 -——| L1
10{ 0.51311 141 -— 12.6 -— 56.0 46.0 293 ---] L1
11| 152174 128 - 126 - 56.0 46.0 306 ---| L1
12| 1.90943 189 55 127 56.0 46.0 24.4 278| L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]
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Company
Kind of EUT
Model No.
Serial No.

Remarks

DATA OF CONDUCTED EMISSION TEST

NEC CASIO Mobile Communications, Ltd.
Digital Portable Cellular Telephone
KMP7N4Y1-2A

004401200620017

. UE + Battery + AC Adaptor

Limitl : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode

Report No.

Power
Temp./Humi.

Engineer

UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2011701705

Bluetooth, Tx, 3DH5, 2480MHz
31EE0214-HO-03-B
AC120V/60Hz(AC adaptor)
20deg.C./723%

Yohsuke Matsuzawa

80 -
Limit1 (QP)
70 — — — Limit2(AV)
60 ) N(PK)
_ @ N(QPZAV)
>
5 -
3 50 - ——— L1(PK)
S, ) Tl - L1(QPZAV)
()] QO \
o 40 F
[
=
=
— 30
LL
o
@)
() L |
20 | > ; M
N Wl 1 Lo JN‘
LA T YY) T
10
0
15 .2 3 5 7 1 2 3 5 7 10 20 30
Frequency [MHZz]
Fre Reading CFac Results Limit Margin
No “ <QP> <AvV> ) <QP> | <AV> | <QP> [ <AV> | <QP> [ <AV> | Phase | Comment
[MHZ] | [dBuv] | [dBuv] | [dB] [ [dBuv] | [dBuv] | [dBuv] | [dBuv]| [dB] [dB]
1 0.15391 28.6 114 126 41.2 24.0 65.7 557 245 317 N
2 0.20454 21.0 -— 12.6 33.6 -— 634 534 29.8 -— N
3| 0.28287 16.7 - 126 293 - 60.7 50.7 314 --——-| N
4| 0.84168 8.7 - 126 213 - 56.0 46.0 347 -—=| N
5 1.39430 157 e 126 283 e 56.0 46.0 277 e N
6 1.95754 187 55 127 314 182 56.0 46.0 24.6 278 N
7 0.15391 26.5 101 126 65.7 55.7 26.6 330| L1
8 0.18500 20.3 -— 126 -— 64.2 542 313 ---] L1
9 0.28287 17.6 -— 12.6 -— 60.7 50.7 305 -— L1
10 0.84168 129 -— 12.6 -— 56.0 46.0 305 ---] L1
11 1.39300 164 -— 126 -— 56.0 46.0 27.0 ---] L1
12| 1.92146 189 57 127 56.0 46.0 24.4 276| L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+Att) [dB]
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Test Report No.: 31EE0214-HO-03-B-R1
Page : 20 / 54
FCC ID : A98-TBP4266

20dB Bandwidth and Carrier Frequency Separation

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date 2010/12/27 2010/12/28
Temperature / Humidity 25deg.C. ,35% 25deg.C. ,32%
Engineer Akio Hayashi Akio Hayashi
Mode (DHS5, 3DH5) (Inquiry mode)
Mode Ereq. 20dB Carrier Limit for
Bandwidth | Frequency | Carrier
Separation | Frequency
Separation
[MHZz] [MHZz] [MHZz] [MHZz]
DH5 2402.0 0.965 1.000 >=0.643
DH5 2441.0 0.957 1.000 >=0.638
DH5 2480.0 0.962 1.000 >=0.641
3DH5 2402.0 1.287 1.000 >=(0.858
3DH5 2441.0 1.290 1.000 >=0.860
3DH5 2480.0 1.292 1.000 >=0.861
Tnquiry 2441.0 0.847 2.000 >=0.565
Limit: Two-thirds of 20dB Bandwidth or 25kHz (whichever is greater).

No limit applies to 20dB Bandwidth.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401



Test Report No.: 31EE0214-HO-03-B-R1
Page : 21 /| 54
FCCID A98-TBP4266

20dB Bandwidth and Carrier Frequency Separation

DH5
20dB Bandwidth Carrier Frequency Separation
Tx, 2402MHz Tx, 2402MHz
% Agilent R T Agilent R T
a Mkr2 965.0 kHz: a Mkrl 1.000 6 MHz
Ref 90.45 dBpY Atten 10 dB o -0.27 dB Ref 97 dBpV Atten 18 dB 0.25 dB
#Peak [ v #Peak
&9 o e Y - 1
dB/ A | Rz s ‘ﬁ( f ;
—~ - dB/ W W J " !u A I‘.\ .m,UJ\J
J \, !
a7 e A 3 \ A \ f-J \
Dl Y e | A\ b |1 J
704 A Vs L s o
J W7 b i
Lefv Lofiv Lo : ‘V"’ -f\f' \f
/ / ] \
S1 $2 Sl §2
Center 2.402 000 © GHz Span 3 MHz M3 FC
#Res BH 30 kHz #\BW 108 kHz Sweep 3.2 ms (1201 pts) AR
Marker  Trace Type X Axis Anplitude £
1 @ Freg 2,491 849 8 GHz 98,49 dBpy 550k
2R 3 Freq 2.4B1 522 § GHz 76.32 dBpU
28 3 Freq 965.8 kHz -8.27 dB Sup
Center 2,403 000 0 GHz Span 3 MHz
#Res BH 30 kHz #UBH 160 kHz Sweep 3.2 ms (1201 pts)_
TX, 2441MHz TX, 2441MHz
# Agilent R T # Agilent R T
s o M2 9575 Kilz a Mirl 1008 0 MHz
Ref 90.92 dBpll ftten 16 dB o -0.02 dB Refioy doyb Atten 10 dB 0.03 dB
EPeak T tn;ak
0g 2R - 2 iR 4
10 e My 5 o
dB/ _ /,,/‘ N, ) dB/ f\,—-\ {'"'R/}Ju 'H] ) ‘l/-.‘;“ '\h 'ﬁ /FV Y,u\‘n“ Jf'\
ol b ) v
T W , \ r'\j l A
e u A, i & y J \
oo < / \ \ ! \a
70.9 J o\ / J
dBpY L J/u’ ILP MI\/ kf‘, -J.'\f \,{\l‘
LaAy IRV 1 v V, ‘v\ij i
5152 ;
S1 82
Center 2.441 060 0 GHz Span 3 Mz M3 FC
#Res BH 30 kHz #UBH 100 kiz Sweep 3.2 ms (1201 pts) i
Marker Trace Type X fAxis Anplitude (f):
1 € Freq 2.448 842 5 GHz 90.92 dBuy f>50k
2R @ Freq 2.448 525 8 GHz 70.76 dBuU Swp
26 @3> Fraq 957.5 kHz 9.62 B
Center 2.441 000 0 GHz Span 3 MHz
#Res BH 36 kHz #YBH 100 kHz Sweep 3.2 ms (1201 pts)_
Tx, 2480MHz Tx, 2480MHz
% Agilent R T o5 Ahat Bi T
a Mkr2 9625 kHz a Mkrl 1.008 @ MHz
Ref 90.1 dBpY Atten 10 dB 0.05 dB bet 2 dol Atten 10 dB -0.56 dB
#Peak Ji""' w\‘f\, Eoza
Log 2R j = 2
10 p [\ & 5 1R T
a8/ . B/ i a L, ﬁa', Ma_y ﬁ Wl
o ) g \W\ f? '~"‘ﬂ “f W
4 S Y
et 2 il J - “‘nx f‘ L i " “'-J 'iﬂ
o Py X J
DL A \ | A ! 1y
- of 0 ] LI J "
h Loy | W W W \
LgAv g ¥ q] T ]‘(h o W
/ Iy
1 $2 51 $2 J‘ 5-" "‘J !
Center 2.450 000 0 GHz Span 3 Mz M3 FC
wRes BH 30 kilz WUBH 100 kiz Sweep 3.2 ms (1201 pts) e
Marker  Trace Type X Axis Amplitude g
1 @ Freg 2.479 848 8 GHz 90.18 dBpU f>58k
2R @ Freq 2.479 522 § GHz 69.47 dByU Snip
20 @ Freq 962.5 kHz 6.85 dB
Center 2.479 000 0 GHz Span 3 MHz

#Res BH 30 kHz #YBH 108 kHz Sweep 3.2 ms (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401




Test Report No.: 31EE0214-HO-03-B-R1
Page : 22 | 54
FCCID A98-TBP4266

20dB Bandwidth and Carrier Frequency Separation

3-DH5
20dB Bandwidth Carrier Frequency Separation
TX, 2402MHz TX, 2402MHz
# Agilent R T 3 Agilent R T
a Mkr2 1.287 5 MHz a Mkrl 1.600 @ MHz
Ref 88.5 dBpY Atten 10 dB o -0.03 dB Ref 91 dBpY Atten 10 dB —9.23 dB
#Peak - [ Al ] #Peak
i%g 2R 7 7 Hf}\ Iéog 4 )
S ~ @ | ) i i
1 b I f T
DS i A= L I 1
o { f [
A AL IR
dBpV ‘\I' r } ) 1 U.r\ T & [
LgAv Loy I\I ; L-\‘ \“fl A i — f \'l ‘JJ I Wﬂ
J i ‘ " f “] i \ \
St 92 st sl | J il ! { \.“J ‘J
Center 2,402 680 @ GHz Span 3 MHz M3 FC J W | ' l[\ || 2 l(‘M
#Res BN 30 kHz WUBH 180 khHz Sween 3.2 ms (1201 pts) ARl W \f \ ‘
Marker Trace Type X Axis Amplitude £0): £
1 @ Freq 2,481 842 5 GHz 88.58 dByU 550k
R @ Freq 2.481 350 B GHz £8.37 dBpU
2 @ Freq 1.287 5 MHz -8.83 db Swp
Center 2,403 990 0 GHz Span 3 MHz
#Res BW 30 kHz *YBH 100 kHz Sweep 3.2 ms (1201 pts)_
TX, 2441MHz TX, 2441MHz
% Agilent R T 3 Agilent R T
a Mkr2 1.290 0 MHz a Mkrl 1.000 @ MHz
Ref 88.89 dBpY Atten 18 dB 4 .25 dB Ref 91 dBpy Atten 10 dB 0.01 dB
sPeak . L #Peak
Log 2R | 2 Log iR 1
10 vi ? 2 r 1
dB/ ﬂ
C L ﬁ‘ } L A N
(LT S ] I I
) v 4 T
2 i VNI LIy
859 LA M) RIS
dBpV iy \ f Y1V ‘ M MJ‘ [ .
LgAv Lofv | fl adl Al i oo Il
FArE U\IJW: ” ) v\d”l Wu’ Jm
51 s2 s1ose|p Vv A oo bl
Center 2.441 080 0 GHz Span 3 MHz M3 Ecf| \‘[W ll-,,H J f J
#Res BH 30 kHz UBH 180 kHz Sweep 3.2 ms (1201 pts) AA ) | 1 ‘
Marker  Trace Type X Axis Anplitude £00:
1 3 Freq 2.449 848 B GHz 88.92 dBpU 550k
xR 3 Freq 2.440 347 § GHz £8.28 dByU
28 3 Freq 1.298 8 MHz .25 dB Swp
Center 2.441 000 § GHz Span 3 MHz
#Res BH 30 kHz #VBH 108 kHz Sweep 3.2 ms (1201 pts)_
TX, 2480MHz TX, 2480MHz
W Agilent R T 4 Agilent R T
a Mkr2 1.292 5 MHz a Mkrl 1.008 @ MHz
Ref 68.13 dBpV Atten 10 dB o -0.25 dB Ref 91 dBpv Atten 10 dB 9.12 dB
EPeak B AN ] N #Peak
09 7
10 a4 4 i i \
dB/ / \ dB/ )
/ \’\ il J | | K
=T Ll [ I,
%, [  — Ll g s N
e Wil B fHH Hd
. / \ W \ \ \ f \
Lafv LgRv / qlm A f‘\l . ﬁr in . gJ ﬁ m i A
i \ '} M I
st s2 st s2 L L“xf N N L’\ i WY T
Center 2.430 000 8 GHz Span 3 MHz M3 Fc[Im ! L \ v | " TTY L/
#Res BH 30 kiz WEH 109 khz Sweep 3.2 ms (1201 pts) Af I f ll i\ {
Marker Trace Type X Axie Amplitude £ L} }J L
1 £N Fraq 2.479 842 § GHz 88.13 dBpU P50k
xR @ Freq 2.479 347 § 6Hz 67.79 dBuU
2a 3 Freq 1.282 § MHz ~8.25 d8 Swp
Center 2.479 060 0 GHz Span 3 MHz
#Res BH 30 kHz #VBH 108 kHz Sweep 3.2 ms (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

. +81 463 50 6400
1 +81 463 50 6401




Test Report No.: 31EE0214-HO-03-B-R1
Page : 23 | 54
FCCID : A98-TBP4266

20dB Bandwidth and Carrier Frequency Separation

Inquiry
20dB Bandwidth Carrier Frequency Separation
55 Agilent R T 55 Agilent R T
a Mkr2 847.5 kHz a Mkrl 2.060 MHz
Ref 97.08 dBpY Atten 10 dB S 0.06 dB Ref 167 dBpV Atten 20 dB 0.2 dB
#Peak N #Peak |
Log TR i B A ] Log 1€
16 i N 10 [ N \
B/ po \r dB/ A [\ A | W \n
e nJ 5 Y, f i i A .
patoa ) . o e 4 \p J A A A
= v P \ HJ X /
o ™\ / ", o
77.0 \ f = /
dBpY X W \ ik
Iy A
LgAv LgAv Wi \ A
$1 82 $1 82
Center 2.441 000 @ GHz Span 3 MHz M3 FC
#Res BH 30 kHz +UBH 100 kHz Sweep 3.2 ms (1261 pts) AR
Marker  Trace Type ¥ Axis Auplitude £
1 3 Freq 2.448 998 8 GHz 97.88 dBpU £>50K
2R 3 Freq 2.448 572 S GHz 76.66 dBuU Sup
2a ) Freq 847.5 kHz 8.86 dB
Center 2.441 900 GHz Span 5 MHz
#Res BH 51 kHz +YBH 160 kHz Sweep 1.84 ms (1261 pts)_

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile




Test Report No.: 31EE0214-HO-03-B-R1
Page : 24 / 54
FCCID 1 A98-TBP4266

Number of Hopping Frequency (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab.  No.5 Shielded Room
Date 2010/12/27 2010/12/28

Temperature / Humidity ~ 25deg.C. , 35% 25deg.C. , 32%

Engineer Akio Hayashi Akio Hayashi

Mode (DHS5, 3-DH5) (Inquiry)

Mode Number of Channel [times] Limit [times]

DH5 79 >=15

3-DH5 79 >=15

Inquiry 32 >=15

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Number of Hopping Frequency

DH5 (173) 3-DH5 (173)

. Agilent R T % Agilent R T
53;?.13 dBpl Atten 10 dB 53:‘95(1.13 dBpY Atten 18 dB
'!:3°9 ﬂﬂl‘ﬁ \Iﬂﬂ ﬁﬁ ﬂﬂ\lﬂﬂl ﬂm HVM Hﬂ h\mﬂ 5“9 o ‘rl_"M L b Mﬂ‘M Mo MmO lMM\ LM MM
A A S Y Y Y

GV P e ey e ey (

| J
LgRv { LgPv \[
S1 82 $1 32
M3 FC M3 FC

AR AR
£(f): } £(f):
o, i
f
Start 4.5@% 800 GHz Stop 2,430 000 GHz Start 2.400 000 GHz Stop 2.430 000 GHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1,04 ms (1201 pts)_ #Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)_
DH5 (213) 3-DH5 (2/3)
i Agilent R T i Agilent R T
5;;883.13 dBpY Atten 18 dB 5I?I:ail'l3 dBpY Atten 10 dB
UL, WO ) B

L ,ﬂ!ﬁﬂﬂ(ﬂf ARMANY ﬂﬁ{f AAMANS ﬂﬂ\

o [l UUVUHUVU\W

Los | 1 ]
i

\(m\mr

(ARIANINRIE]

Hj \ﬁ(mﬁf W JM‘] ht'/MHfM\JI'

BRI RN AR RRRRIRIIER
LgAv LaRv
S s2 S1 s2
M3 FC M3 FC
AR AR
£(): £(fx
FTun FTun
Swp Swp
Start 2.430 000 GHz Stop 2.460 000 GHz Start 2.430 900 GHz Stop 2.460 000 GHz
#Res BN 300 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)_ #Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)_
DH5 (3/3) 3-DH5 (3/3)
s Agilent R T % Agilent R T
Ref 93.13 dBpY Atten 10 dB Ref 91.13 dBpV Atten 18 dB
Pea #Peak

el TN T
%flﬂﬂu \

m(fﬂﬂ‘ ATRY(VAVAYIVaYA

JWV LA
JIRRIRRIRRIAR

—

BN

N P

LaRv

Sl $2

M3 FC|

£(f):
FTun

Swp

Start 2.460 000 GHz Stop 2.490 000 GHz

#Res BH 300 kHz #UBH 1 MHz Sveep 1.04 ms (1201 pts)_

Log U W

Ml

I

= YIY

iy

K

=l

YT

1 B

Lghv
1 s2

M3 FC

£(f):
FTun

Swp

Start 2.460 908 GHz
#Res BH 308 kHz

#YBH 1 MHz

Stop 2.498 800 GHz
Sweep 1.04 ms (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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A98-TBP4266

Number of Hopping Frequency

Inquiry (1/3)
2 Agilent R T
Ret 107 dBpV Atten 20 dB
#Peak
Log o ~ 1 al
10 f T ik It 1 T ]
FETEY 1 [\ \ i
dB/ H;’\f”‘ifﬂ‘f‘ H
A | &
RVAVILVAY il \r. [
/" \ w 1"( ! v “‘ /f' |
* { /
LgAv \ /
$1 82 \ {
M3 ;g “’ oo iy W"Jr‘-h—-—rﬁ%“‘\‘»‘r\n"“—"!
£(H):
FTun
Svp
Start 2.400 000 GHz Stop 2.430 000 GHz
#Res BH 300 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)_
Inquiry (2/3)
- Agilent R T
Ret 107 dBpV Atten 20 dB
#Peak
i”gg —— f"‘ A A i A f
NIRRT IR / I |
" ;“H[\'mg\'”\H;‘El‘l;f]\:\%HWJ‘I‘FW\U\I#‘R.‘H‘\M
L] \ A f B { |
AVIIVA/RVIIVA/AVIIVAVAVIIVAVAVIIVA
V I\ (1@ V3 ¥ VIV W VI § |
LgAv
$1 82
M3 FC
AR
£(f)
FTun
Swp

Start 2.430 900 GHz
#Res BW 300 kHz #YBH 1 MHz

Stop 2.460 900 GHz

Sweep 1.04 ms (1201 pts)_

Inquiry (3/3)

- Agilent R

Ref 167 dBpY Atten 20 dB
#Peak

Log

& ([T

LgRv ‘Fb

S1 2 |

M3 FC

AR Vh“\m...«_

T

£(f):
FTun

Swp

Start 2.460 000 GHz
#Res BW 300 kHz #YBH 1 MHz

Stop 2.490 000 GHz

Sweep 1.04 ms (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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FCC ID 1 A98-TBP4266
Dwell Time (Conducted)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date 2010/12/29
Temperature / Humidity 22deg.C. , 33%
Engineer Akio Hayashi
Mode TX
Mode Number of transmission Length of Result Limit
in a 31.6(79 Hopping x 0.4) transmission|
/12.8(32 Hopping x 0.4)second period time[msec] | [msec] [msec]
DH1 50.2times / 5sec. x 31.6sec. = 318times 0.383 122 400
DH3 26.8times / 5sec. x 3l.6sec. = 170 times 1.642 279 400
DH5 17.4times / 5sec. x 31.6sec. = 110times| 2.894 318 400
3DH1 50.2times / 5sec. x 3l.6sec. = 318times 1.073 341 400
3DH3 26.2times / 5sec. x 3l.6sec. = 166 times 1.641 272 400
3DH5 18.8times / 5sec. x 31.6sec. = 119times| 2.898 345 400
Inquiry 100.0times / 1sec. x 12.8sec. = 1280times| 0.084 108 400

Sample Calculation
Result = Number of transmission x Length of transmition time

*Average data of 5 tests.(except Inquiry)

Mode Sampling [times] Average
1 2 3 4 5 [times]
DH1 51 49 50 51 50 50.2
DH3 29 27 27 27 24 26.8
DH5 18 18 14 18 19 17.4
3DH1 50 51 49 51 50 50.2
3DH3 25 26 28 24 28 26.2
3DH5 20 19 18 18 19 18.8

Sample Calculation
Average= Summation(Sampling 1 to 5) / 5

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Dwell time
DH1
On Time in 5seconds(1/5)
Agilent R T - Agilent R T
a Mkrl  382.7 ps

Ref 107 dBpY Atten 16 dB 2.44 dB Ref 107 dBpY Atten 16 dB
#Peak #Peak
Log Log
10 10
dB/ k= dB/
LaAv LaRv
S1 $2 o S1 $2 |
W3 VS W3 VS

AR AR
£(F): £(F):
FTun | £>58k H l

1 ’
| [

Center 2.441 000 GHz Span @ Hz Center 2.441 000 GHz : Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 700 ps (1201 pts) Res BH 100 kHz #VBH 300 kHz Sweep 5 5 (1201 pts)

in 5seconds(2/5)

in 5seconds(3/5)

Agilent

Ref ZLB? dBev Atten 18 dB

#Pea

LaAv

$1 82 ‘ "l

H3 VS|

£
550k k
AN

Center 2.441 000 GHz

Res BH 108 kHz #VBH 300 kHz

Span @ Hz
Sweep 5 5 (1201 pts)

Ref 187 dBpV
Peak

Atten 16 dB

#Peal
Log

10
dB/

LgAv

$1 82

H3 VS|

£(5):
58k

Center 2.441 000 GHz
Res BH 180 kHz

#VBH 300 kHz

Span @ Hz
Sweep 5 5 (1201 pts)

in 5seconds(4/5) in 5seconds(5/5)

Agilent R T H Agilent R T
Ref 107 dBpY Atten 16 dB Ref 107 dBpY Atten 16 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
LgAv LgAv | .
5152 St 82 ‘ | "h |
W3 vs| H3 U

1) nnl 11l | 1 |
£0F: £0F: MW gﬁl
50k 50k L

L " [ I i li uin W i

Center 2.441 000 GHz

Res BH 108 kHz #VBH 300 kHz

Span 0 Hz
Sweep 5 5 (1201 pts)

Center 2.441 000 GHz
Res BH 100 kHz

#VBH 300 kHz

Span 0 Hz
Sweep 5 5 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

. +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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FCCID : A98-TBP4266
Dwell time
DH3
On Time in 5seconds(1/5)
- Agilent R T 5 Agilent R T
a Mkrl  1.642 ms
Ref 107 dBpY Atten 18 dB -17.08 dB Ref 167 dBpV Atten 18 dB
#Peak #Peak
Log Log
10 10
dB/ ““—“‘ dB/
e
LgRw LgRw 4
Sl $2 S1 $2 m
H3 U8 { W3 usj w
3z 3z Il . |
£(f): £(f):
FTun WWM £58k ! |
¥ b ] [ h
Center 2,441 900 GHz Span @ Hz Center 2,441 890 GHz - Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 3.04 ms (1201 pts) Res BW 100 kHz »YBH 300 kHz Sweep 5 5 (1201 pts)
in 5seconds(2/5) in 5seconds(3/5)
i Agilent R T i Agilent R T
Ref 107 dBpY Rtten 18 dB Ref 107 dBpY Rtten 18 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
LgAv " LgAv "
51 s2 ”l 51 52 ”l
H3 V§ M H3 V§ M
| 1 | | 1 |
£(1): £(f):
50k || i | A | 50k || i | A |
Wl My |y el Wl My |y el
Center 2.441 900 GHz Span @ Hz Center 2.441 900 GHz Span @ Hz
Res BW 108 kHz #\BH 300 kHz Sweep 55 (1201 pts) Res BW 100 kHz #\BH 300 kHz Sweep 55 (1201 pts)
in 5seconds(4/5) in 5seconds(5/5)
‘ 5 Agilent R T
2% Agilent R T
Ref 107 dBpl Atten 18 dB
Ref 187 dBpV Atten 10 dB #Peak
#Peak Log
Log 10
10 dB/
dB/
LaRv m
o " T
| I I s
S1 $2 H3 VS
W3 vsl m AR 1
ARYY| ‘ J , J £(f:
£y £50k o |
Fsek I | A | L LLIN S W IR TLLA R r
W v MR i
Center 2.441 900 GHz - Span 0 Hz
Center 2.441 886 GHz Span 0 Hz|  Res BW 100 kHz *VBH 300 kHz Sweep 5 5 (1201 pts)
Res BH 100 kHz #YBH 300 kHz Sweep 55 (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Dwell time

DH5
On Time in 5seconds(1/5)
3% Agilent R T 3 Agilent R T
aMkrl  2.894 ms
Ref 107 dBpV Atten 19 dB 20.53 dB Ref 107 dBpY Atten 1@ dB
#Peak #Peak
Log Log
1@ 18
dB/ B/
LaAw LaAv
iR
51 S2 $1 82 ‘l
H3 WS H3 VS
Af A JB | ;
£ £(f:
FTun MM&W Mww 50k : NI i .
] ]W at‘; NIV N 1l ik
Center 2.441 000 GHz Span 0 Hz Center 2.441 000 GHz B Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 5.04 ms (1201 pts) Res BH 100 kHz #UBH 308 kHz Sweep 55 (1201 pts)
in 5seconds(2/5) in 5seconds(3/5)
% Agilent R T 3 Agilent R T
Ref 107 dBpV Atten 10 dB Ret 107 dBpV Atten 10 dB
#Peak #Peak
Log Log
18 16
dB/ dB/
LgAv LgRv "
31 $2 | S1 s2 ”
H3 VS H3 VS| M
anf || . | (UL AR g R
E£(f) £(f):
50k ik il Fsok | [I1 i [
f AR i itk
Center 2.441 800 GHz N Span @ Hz Center 2,441 060 GHz Span 0 Hz
Res BH 100 kHz +UBH 300 kHz Sweep 5 5 (1201 pts) Res BH 108 kHz *YBH 300 kHz Sweep 5 5 (1201 pts)
in 5seconds(4/5) in 5seconds(5/5)
¢ Agilent R T # Agilent T
Ref 187 dBpV Atten 18 dB Ref 107 dBpV Atten 18 dB
#Peak #Peak
Log Log
18 10
dB/ dB/
LgAv & R LgAv
51 82 " ‘l 51 82 |
H3 VS W3 VS
=1 i R L : G | NIRRT
£(f): £(f
58k | i i £>50k | i 1 J
il ! S Al ] a;Mw« A b
Center 2.441 008 GHz - Span @ Hz Center 2.441 000 GHz h Span 0 Hz
Res B 100 kHz #YBH 300 kHz Sweep 5 5 (1201 pts) Res BH 100 kHz #YBW 300 kHz Sweep 55 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Dwell time
3-DH1
On Time in 5seconds(1/5)
% Agilent R T 3 Agilent R T
a Mkrl  1.073 ms
Ref 167 dBpY Atten 10 dB -14.66 dB Ref 167 dBpV Atten 10 dB
#Peak #Peak
Log Log
10 16
dB/ A FR POEOY R o &/
13
LaAw LgAv
SL s2 51 s2 “ |l| M ” " ‘
H3 VS W3 VS
AA an
£(f): £():
FTun 558k
M)
Center 2,441 009 GHz Span 0 Hz Center 2.441 860 GHz - Span 0 Hz
Res BH 1 MHz #YBH 3 MHz Sweep 2 ms (1261 pts) Res BH 100 kHz «UBH 300 kHz Sweep 5 s (1261 pts)
in 5seconds(2/5) in 5seconds(3/5)
3 Agilent R T 3 Agilent R T
Ref 167 dBpY Atten 16 dB Ref 167 dBpY Atten 16 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
LAy LAy
1 2 Ll PR 0] st 52 | I fLa
H3 VS H3 VS
AR AR
£(f) £(fx
F>5ik F>5ik (K Uy L
LR AR LU E
Center 2.441 009 GHz - Span @ Hz Center 2.441 009 GHz - Span @ Hz
Res BH 160 kHz #UBH 300 kHz Sweep 55 (1201 pts) Res BH 160 kHz #UBH 300 kHz Sweep 55 (1201 pts)
in 5seconds(4/5) in 5seconds(5/5)
5 Agilent R T 5 Agilent R T
Ref 107 dBpV Atten 10 dB Ref 107 dBpV Atten 10 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
Lafv LaRv
Sl s2 M\ “ \ " " " [ “ ” 1 “ | Sl s2 M IJ “
H3 VS H3 VS
AR AR
£(f): £(f):
F>50k F>50k
Center 2.441 000 GHz Span @ Hz Center 2.441 000 GHz Span @ Hz

Res BH 100 kHz #YBH 300 kHz

Sweep 5 5 (1201 pts)

Res BH 100 kHz

#YBH 300 kHz Sweep 5 5 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Dwell time
3-DH3
On Time in 5seconds(1/5)
# Agilent R T 5 Agient R T
a Mkrl  1.641 msi
Ref 107 dBpV Atten 10 dB -2.97 dB Ref 187 dBpY Atten 16 dB
#Peak #Peak
Log Log
10 18
dB/ 00| PEPTTVORI PSTCN PTSO NPT RPY o 4B/
Lafv LgRv
s1 52 s1s |
H3 VS H3 VS
AR AR [ 1

£(): £(F):
FTun f>50k | ; N )

' Emvh LN FRER K
Center 2.441 000 GHz Span @ Hz Center 2.441 800 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 2.56 ms (1201 pts) Res BH 100 kHz #VBH 300 kHz Sweep 5 5 (1201 pts)

in 5seconds(2/5)

in 5seconds(3/5)

Agilent

Ref 107 dBpY

Atten 10 dB

#Peak

LaAv

S1 82

H3 S

£():
558k

A A

o

=

Center 2,441 @
Res BH 100 kHz

0 GHz
#YBH 360 kHz

h Span @ Hz
Sweep 5 s (1201 pts)

Agilent

Ref 107 dBpY

Atten 10 dB

#Peak

LaAv

S1 82

H3 Us)

£():
558k

W

=

i

o

Center 2,441 @
Res BH 100 kHz

0 GHz

sVBH 300 kHz

Span @ Hz
Sweep 5 s (1201 pts)

in 5seconds(4/5)

in 5seconds(5/5)

- Agilent
Ref 107 dBpY

Atten 10 dB

*Peak
Log

16
dB/

LaRv
SL S2

H3 VS

£(F):
f>50k

Center 2.441 @
Res BH 100 kHz

0 GHz
#YBW 300 kHz

h Span 0 Hz
Sweep 5 5 (12081 pts)

- Agilent
Ref 107 dBpY

Atten 10 dB

*Peak
Log

16
dB/

LaRv

St S2

H3 VS

£(F):
f>50k

I

=]

Center 2.441 @
Res BH 100 kHz

0 GHz

#YBW 300 kHz

h Span 0 Hz
Sweep 5 5 (12081 pts)

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401




Test Report No.:
Page :
FCCID

31EE0214-HO-03-B-R1

33 /| 54

A98-TBP4266

Dwell time
3-DH5
On Time in 5seconds(1/5)
5 Agilent R T 5 Agilent R T
a Mkrl 2.898 ms
Ref 167 dBpY Atten 10 dB 25.16 dB Ref 187 dBpV Atten 10 dB
#Peak #Peak
Log Log
10 10
dB/ SRR S e " B/
Lgfv LgAv
iR
$1 82 $1 82 |\
H3 VS H3 VS
AR AR | |
£(f £(f
FTun wlﬂ e>5akJu 1t t I; | Ll " H
Nl LIRLTI e 8 : WAL AL
Center 2.441 000 GHz Span @ Hz Center 2.441 000 GHz - Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5.04 ms (1201 pts) Res BH 160 kHz #UBH 3600 kHz Sweep 55 (12601 pts)
in 5seconds(2/5) in 5seconds(3/5)
# Agilent R T # Agilent R T
Ref 187 dBpV Atten 10 dB Ref 167 dBpV Atten 19 dB
*Peak #Peak
Log Log
10 18
dB/ dB/
LgAv LgAv
s1 $2 “l | 51 82 ’
H3 Ws) H3 WS}
AR | AAY || | |
£(f): £(f):
psacl | UL A0 LA ) ] L] il | 58k | ,
8 Al PYN VL AP LAY 1 i A
Center 2.441 008 GHz ” Span @ Hz Center 2.441 989 GHz - Span 8 Hz

Res BH 100 kHz +UBH 300 kHz

Sween 5 s (1201 pts) Res BH 100 kHz #VBH 308 kHz

Sweep 5 5 (1201 pts)

in 5seconds(4/5)

in 5seconds(5/5)

2 Agilent R T 2 Agilent R T
Ref 167 dBpY Atten 10 dB Ref 167 dBpW Atten 10 dB
wPeak #Peak
Log Log
10 16
dB/ dB/
LgAv LgAv
51 $2 |[ " S1 s2 |
H3 WS) H3 usf
AR | T A I I
£0f) £0f) [
£>50k £>50k
» R WL ﬂ : | Jﬂ% FRU) T8 LATAREATATAR
Center 2.441 009 GHz - Span 8 Hz Center 2.441 000 GHz Span 0 Hz

Res BH 100 kHz +UBH 360 kHz

Sween 5 s (1201 pts) Res BH 100 kHz *VBH 308 kHz

Sweep 5 5 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

. +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Center
Res BH

2.441 809 GHz
1 MHz

*VEH 3 MHz

Span @ Hz
Sweep 250 ps (1201 pts)
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Dwell time
Inquiry (1/2) Inquiry (2/2)
% Agilent R T A Agilent T
a Mkrl  84.33 ps

Ref 107 dBwY Atten 10 dB -2.07 dB Ref 107 dBwY Atten 10 dB
#Peak #Peak
Log bt Log
! : | i

o

|

|
LaAw — \ LaAw
S1 82 ( H 1 s2
W3 US) | \ W3 gg

AR

£(f): J \ £(fx
FTun ‘r T lﬁ L P50k

Center 2.441 099 GHz
Res BH 100 kHz

+VEH 300 kHz

Span @ Hz
Sweep 1 s (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

: +81 463

50 6401






